
Model No.HM1242C DEMOLITION HAMMER



Model No.HM1242C DEMOLITION HAMMER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note2

/∕/∕1 2082625- TOOL HOLDER CAP 1

/∕/∕2 291--052 RIN3 GPRIN3 2- 1

/∕/∕9 2681685- PIN 8 1

/∕/∕4 929-8/∕52 ROLLER 3SIDE 1

/∕/∕6 41U12U59 TOOL HOLDER CO7ER 1

/∕/∕8 28UU9650 CSP VAGHER 46 1

/∕1/∕ 2992105/∕ COMPREGGION GPRIN3 66 1

/∕11 9290U851 GTEEL WALL 3SIDE 1 B

/∕1151 92419154 GTEEL WALL 3SIDE * 1

/∕12 291-0056 RIN3 GPRIN3 94 1

/∕19 28U1-U5/∕ XLAT VAGHER 9U 1 B

/∕1951 28U1-U5/∕ XLAT VAGHER 9U O 1

/∕14 418-9451 CHAN3E RIN3 1

/∕16 291-0-59 RIN3 GPRIN3 48 1

/∕18 418-9059 HOSGIN3 CO7ER 1

/∕1U 28649-58 HE*. WOLT M0*16/∕ 1

/∕10 41U/∕/∕951 GIDE HANDLE 1

/∕1- 26284/∕52 VIN3 NST M0 1

/∕2/∕ -6118850 GPRIN3 PIN 6524 1

/∕21 41U/∕/∕259 GIDE HANDLE CAM 1

/∕22 91U22958 GIDE HANDLE WAGE 02A 1 B

/∕2251 9106/∕65- GIDE HANDLE WAGE 02A O 1

/∕29 91U22454 GIDE HANDLE WAGE 02W 1 B

/∕2951 9106/∕85U GIDE HANDLE WAGE 02W O 1

/∕24 41U/∕/∕259 GIDE HANDLE CAM 1

/∕26 2198U/∕50 O RIN3 60 1

/∕28 91/∕/∕0U5U WARREL 1

/∕2U 218/∕115U GTEEL WALL 6.8 4

/∕20 -2246158 HE*. GOCFET HEAD WOLT M0*9/∕ 4

/∕2- 219U2/∕5- O RIN3 8U 1

/∕9/∕ 2196/∕05U O RIN3 90 1 B

/∕9/∕51 21961/∕5/∕ O RIN3 98 O 1

/∕91 282/∕095/∕ SRETHANE RIN3 49 1 B

/∕9151 282/∕-659 SRETHANE RIN3 41 * 1

/∕92 929-815/∕ TOOL HOLDER 1 B

/∕9251 929-815/∕ TOOL HOLDER O 1

/∕99 92908/∕58 ROLLER 12 1

/∕94 21949158 XLSORIDE RIN3 20 2

/∕96 2199-458 O RIN3 29 2

/∕98 929-/∕054 IMPACT WOLT 1

/∕9U 929-/∕-52 IMPACT WOLT 3SIDE 1

/∕90 4218-150 RSWWER RIN3 26 1

/∕9- 9290U659 COLLARED GLEE7E 24 1

/∕4/∕ 418-2U50 3SIDE RIN3 1 B

/∕4/∕51 41U8/∕/∕59 3SIDE RIN3 * 1

/∕41 944U-/∕50 XLAT VAGHER 4- 1 B

/∕4151 944--054 XLAT VAGHER 4- * 1



/∕42 9916645- CKLINDER LINER 44 1 B

/∕4251 9918/∕052 CKLINDER LINER 44 * 1

/∕49 418-2058 GLIDE GLEE7E 4- 1

/∕44 26U22451 RIN3 4- 1

/∕46 2196/∕05U O RIN3 90 1

/∕48 29924856 COMPREGGION GPRIN3 6/∕ 1

/∕4U 418-965- CRANF CAP 1

/∕40 2190/∕85- O RIN3 -/∕ 1

/∕4- 929-1/∕5U GTRIFER 1

/∕6/∕ 21940659 O RIN3 94 1

/∕61 21940659 O RIN3 94 1

/∕62 21962951 O RIN3 98 1

/∕69 26U8-958 GLEE7E - 1

/∕64 418-2-54 PIGTON 1

/∕66 418-9/∕5- ROD 1

/∕68 9290UU5- CRANF GHAXT 1

/∕6U 21192U56 WALL WEARIN3 89/∕4LLS 1

/∕60 2121195U NEEDLE WEARIN3 1212 1

/∕6- 91U22652 CRANF HOSGIN3 1 B

/∕6-51 9101/∕251 CRANF HOSGIN3 Y 1

/∕8/∕ 418-4/∕58 CONTROLLER CO7ER 1

/∕81 4168-258 GTOPPER 1

/∕82 4216/∕U5U HANDLE 1

/∕89 -229815U HE*. GOCFET HEAD WOLT M8*4/∕ 2

/∕84 -2296958 HE*.GOCFET HEAD WOLT M8*9/∕ 2

/∕86 -2296958 HE*.GOCFET HEAD WOLT M8*9/∕ 4

/∕88 418-9256 ACRKLIC PIN 6 2

/∕8U 418-915U GVITCH LE7ER 1

/∕80 2112965/∕ WALL WEARIN3 82/∕2DDV 1 B

/∕8051 2112205U WALL WEARIN3 82/∕2DDV O 1 B

/∕8052 21129054 WALL WEARIN3 82/∕2LLS * 1

/∕8- 2192U950 OIL GEAL 1U 1

/∕U/∕ 6180/∕95U ARMATSRE AGG'K 22/∕/24/∕7 1

D1/∕ INC. U1<U2<-2

/∕U1 80184256 INGSLATION VAGHER 1

/∕U2 211/∕005U WALL WEARIN3 8/∕/∕/∕DDV 1

/∕U9 418-985U WAXXLE PLATE 1

/∕U4 288/∕-656 TAPPIN3 GCREV 6*66 2

/∕U6 628/∕-954 XIELD AGG'K 22/∕/24/∕7 1

C1/∕ 864/∕2/∕52 RIN3 TERMINAL 2

C2/∕ 8646/∕254 CONNECTOR P52 2

/∕U8 161U-65- MOTOR HOSGIN3 COMPLETE 1 B

C1/∕ 84986950 WRSGH HOLDER 8.6519.6 1 B

C2/∕ 8498815- WRSGH HOLDER 1 B

C9/∕ 892-2450 LEAD VIRE SNIT 1 B

/∕U851 1606015- MOTOR HOSGIN3 COMPLETE G 1

C1/∕ 84986950 WRSGH HOLDER 8.6519.6 1

C2/∕ 8498815- WRSGH HOLDER 1

C9/∕ 892-2450 LEAD VIRE SNIT 1

/∕UU 062/∕-/∕5U NAME PLATE HM1242C 1

/∕U0 289/∕/∕25- RSWWER PIN 4 1

/∕U- 01-/∕8451 MAFITA MARF 2



/∕0/∕ 8614015U GVITCH GTE216F 1

/∕01 8912U95/∕ CONTROLLER 1

/∕02 101/∕4052 A.C. CARWON WRSGH CW5166 1 B

/∕0251 1-4-0U5U CARWON WRSGH GET CW5166 O 1

/∕09 84986/∕54 WRSGH HOLDER CAP 8.6519.6 2 B

/∕0951 84986/∕54 WRSGH HOLDER CAP 8.6519.6 O 2

/∕04 -2298451 HE*. GOCFET HEAD WOLT M8*4/∕ 4

/∕06 4168-65/∕ XI* ROD 1

/∕08 80U/∕6952 GTRAIN RELIEX 1

/∕0U 286--658 TAPPIN3 GCREV 4*10 2

/∕00 418-9U56 REAR CO7ER 1

/∕0- 286--658 TAPPIN3 GCREV 4*10 2

/∕-/∕ 80268/∕5/∕ CORD 3SARD 1/∕ 1

/∕-1 8-612959 POVER GSPPLK CORD 1.65254./∕ 1

/∕-2 241-/∕051 XAN 0/∕ 1

/∕-9 2196/∕05U O RIN3 90 2

/∕-4 421-1454 CONTROLLER PROTECTOR 1

/∕-6 28U0/∕-56 VA7E VAGHER 1- 1

A/∕1 1016U959 3REAGE 7EGGEL -93 1 B

A/∕151 1016U959 3REAGE 7EGGEL -93 O 1 B

A/∕152 1-48095U 3REAGE 7EGGEL GET O 1

A/∕2 02468450 PLAGTIC CARRKIN3 CAGE 1

C1/∕ 4184/∕158 LATCH 2 B

C11 18948U54 LATCH * 2

C2/∕ 01-14651 MAFITA LO3O LAWEL 1

W/∕1 19400659 GIDE HANDLE AGG'K 1 B

D1/∕ INC. 1U524

W/∕151 19628-50 GIDE HANDLE 02 AGG'K O 1

D1/∕ INC. 1U524

Please state Parts No. when yo,r order. Print Date 10//∕-/2/∕29


